


Concrete nailer

No. Part Name QTY No. Part Name QTY
1 |M6*16 Screw 4 38 |[Safty base 1
2 |Spring washer 6 6 39 |[¢5.0"2.0 Rectangular Sealing ring 4
3 |Exhaust cover 1 40 |Pressure spring 1
4 |@22*3 Flat washer 1 42 |Safty frame 1
5 |Pressure spring of exhaust cover 1 43 |Screw M5*12 3
6 |Cylinder cover 1 44 |Nailer head cover 1
7 |963*2.1 O Ring 1 45 |[M5*18 Screw 2
8 |918.4*2.4 O Ring 1 46 |Spring washer 5 2
9 |Balanced valve 1 47 |Nailer head 1
10 (963.3*2.5 O Ring 1 48 |Settled clip 1
11 |Flat washer of balanced valve 1 49 |M4 Lock nut 1
12 |951.6*3.5 O Ring 1 50 |Guide roller 1
13 |Piston subassembly 1 51 |Screw of guide roller 1
14 957.5*2.6 O Ring 1 52 |Tension spring 1
15 |Cylinder 1 53 |Plug 1
16 |956.6*2.1 O Ring 1 54 |Knock-out pin 1
17 |Cushion pad 1 55 |Bushing 1
18 |Warning label 1 56 |Pressure spring of knock-out pin 1
19 |Leather Case 1 57 |Split circlip 2

20 |Joint 1 58 |M4*20 Screw 1

21 [Rubber mat 1 59 |M4*12 Screw 4

22 |Housing 1 60 |[Spring washer 4 4

23 |Baffle plate 1 61 |Fixed base 1

24 |M6*30 Screw (nickel-coated knurl) 2

25 |Valve seat 1 A |Cylinder cover subassembly

26 |Pressure spring of valve stem 1 B [Balanced valve assembly

27 [¢11*1.4 O Ring 1 D |Piston assembly

28 [96.5*1.1 O Ring 2 E |Cylinder assembly

29 |Pneumatic valve stem 1 F |Switch assembly

30 [M5*16 Screw 1 G |Trigger piece assembly

31 |914.3"11.3*2.5 Rectangular Sealing rin 1 H |Housing assembly

32 |Pneumatic valve sleeve 1 | |Fixed base assembly

33 |915.7*2.0 Rectangular Sealing ring 1 J [Nailer head assembly

34 |92.5*17 Elastic cylindrical pin 1 K |Clip assembly

35 |Safty washer 1 L |Accessory bage

36 |Trigger piece 1 M |Safty frame assembly

37 |93*33 Pin roll 3 N |Guide roller assembly




